
DOCKET NO. D-2005-001-4 
 

DELAWARE RIVER BASIN COMMISSION 
 

Sapa Extrusions, Inc.  
Industrial Waste Treatment Plant 

Cressona Borough, Schuylkill County, Pennsylvania 
 
 

PROCEEDINGS 
 

This docket is issued in response to an Application submitted to the Delaware River 
Basin Commission (DRBC or Commission) by Sapa Extrusions, Inc. (docket holder) on April 1, 
2013 (Application), for renewal of the docket holder’s existing industrial wastewater treatment 
plant (IWTP) and its related discharge.  Draft National Pollutant Discharge Elimination System 
(NPDES) Permit No. PA0012726 for this facility was issued by the Pennsylvania Department of 
Environmental Protection (PADEP) on June 23, 2014. 
 

The Application was reviewed for approval under Section 3.8 of the Delaware River 
Basin Compact (Compact).  The Schuylkill County Planning Commission has been notified of 
pending action.  A public hearing on this project was held by the DRBC on March 10, 2015. 
 
 

A.  DESCRIPTION 
 
1. Purpose.  The purpose of this docket is to renew approval of the docket holder’s existing 
IWTP and its related discharge of treated industrial process wastewater and non-contact cooling 
water (NCCW).  The existing IWTP has a hydraulic design capacity of 0.20 million gallons per 
day (mgd); however, effluent limits in the NPDES permit are based on a discharge rate of 0.10 
mgd.  This docket also approves a total dissolved solids (TDS) determination of 2,000 mg/l 
(daily maximum) from the IWTP effluent.  This is a reduction from the previous DRBC approval 
of 4,000 mg/l that was approved in DRBC Docket No. D-2005-001-3.  There are no 
modifications to the existing IWTP proposed.   
 
2. Location.  The docket holder’s aluminum forming and extrusion facility is located 
adjacent to the east of the intersection of Routes 901 and 183, between the West Branch 
Schuylkill River and the Reading Railroad tracks, in Cresson Borough, Schuylkill County, 
Pennsylvania.  The IWTP will continue to discharge to the West Branch Schuylkill River, which 
is tributary to the Schuylkill River, at River Mile 92.5 – 115.0 – 0.5 (Delaware River – 
Schuylkill River– West Branch Schuylkill River). 

The project outfalls are located in the Schuylkill River Watershed as follows: 
 

OUTFALL 
NO. 

LATITUDE (N) LONGITUDE 
(W) 

SOURCE 

IMP No. 
010* 

40° 37’ 53” 76° 11’ 04” IWTP effluent (treated process 
water, boiler blowdown, & NCCW) 



2 D-2005-001-4 (Sapa Extrusions – Industrial Wastewater Treatment Plant) 
 
 

OUTFALL 
NO. 

LATITUDE (N) LONGITUDE 
(W) 

SOURCE 

002 40° 37’ 52” 76° 11’ 07” IWTP effluent, NCCW and 
stormwater 

007 40° 37’ 58” 76° 11’ 00” Stormwater and Ground Water 
Infiltration 

008 40° 37’ 59” 76° 11’ 00” Stormwater and Ground Water 
Infiltration 

009 40° 38’ 00” 76° 10’ 56” Stormwater and Ground Water 
Infiltration 

 * IMP No. 010: Internal Monitoring Point No. 010.  IWTP effluent and NCCW combines 
with stormwater prior to discharging through Outfall No. 002 to the West Branch Schuylkill 
River  
 
3. Area Served.  The docket holder’s IWTP will continue to serve the Sapa Extrusions 
aluminum forming and extrusion facility at the docket holder’s facility in Cressona Borough, 
Schuylkill County, Pennsylvania. 
 
 For the purpose of defining the Area Served, Section B (Type of Discharge) and D 
(Service Area) of the docket holder’s Application are incorporated herein by reference, to the 
extent consistent with all other conditions contained in the DECISION Section of this docket. 
 
4. Physical features. 

 
a. Design criteria.  The docket holder’s facility generates process industrial 

wastewater and NCCW in the production of manufactured aluminum products.  The docket 
holder’s IWTP is designed to treat up to 0.20 mgd and utilizes a dissolved air flotation treatment 
process to treat the process wastewater; however, effluent limits in the NPDES permit are based 
on a discharge rate of 0.10 mgd.   

 
b. Facilities.  Product quenching is the largest source of wastewater.  Most of the 

wastewater sources at the project site are subject to the aluminum forming, extrusion 
subcategory, effluent limitation guidelines established at 40 CFR 467, Subpart C, including 
caustic die cleaning, hydraulic extrusion press leakage, press heat treatment contact cooling 
water and direct chill casting contact cooling water.  Hot water from quenching operations is 
cooled in evaporative cooling towers and reused.  There are three major cooling towers: 
Extrusion Cooling Tower, Old Ingot Cooling Tower, and New Ingot Cooling Tower.  The 
Extrusion and New Ingot cooling towers require higher quality quench water than the Old Ingot 
cooling tower.  Approximate blowdown rates for each system are 20,000 to 40,000 gallons per 
day. 

In addition to the dissolved minerals originally in the makeup water and in the 
water treatment chemicals introduced into the cooling water, the blowdown contains oil and 
grease picked up during quenching.  Since ingot casting employs mineral oil and castor oil for 
lubrication, the oil and grease content for that blowdown is higher than that from the Extrusion 
cooling tower.  Moreover, the oil and grease is highly emulsified and cannot be removed without 
chemical aids.  Besides quenching, considerable amounts of oil and grease are introduced into 



3 D-2005-001-4 (Sapa Extrusions – Industrial Wastewater Treatment Plant) 
 
 
the wastewater from floor drains in the production areas.  Oil leakage from mechanical 
equipment, such as the extrusion presses, is the primary source of the oil and grease in the 
wastewater treatment plant influent.  Other sources of wastewater include small amounts of acids 
and bases generated at the metallurgical laboratory, used aqueous parts washer solvent, and used 
soluble oil coolant generated from general machining of ferrous and nonferrous materials.  

 
Wastewater generated by the production process is treated in an equalization tank 

to emulsify and breakdown oils and grease and to promote coagulation.  After equalization, the 
wastewater is pumped through a flash mix tank and the pH is raised and flocculation promoted, 
allowing dissolved solids to precipitate.  After flash mixing, an anionic polymer is added to 
further promote flocculation.  Wastewater then flows by gravity to a dissolved air filtration unit 
to remove the majority of solids.  Next, the wastewater is conveyed to a clarifier where floating 
solids are skimmed from the top while sludge settles to the bottom.  Clarified wastewater is then 
further processed through two sand filters followed by carbon filtration and then released to the 
West Branch Schuylkill River.  Sludge processing includes a holding tank where liquids are 
decanted.  Decanted liquids are then returned to the influent pumping station for reprocessing. 
 

The project facilities are not located in the 100-year floodplain.   
 

Wasted sludge will continue to be hauled off-site by a licensed hauler for disposal 
at a state approved facility. 

 
c. Water withdrawals.  The potable water supply in the project service area is 

provided by the Schuylkill Haven Borough, which owns and operates a surface water intake 
located on Lower Tumbling Run and three (3) groundwater wells.  The water withdrawals are 
described in detail in Docket Nos. D-1989-096 CP-1 and D-1989-096 CP (REVISED), which 
were approved on May 23, 1990 and December 11, 1991, respectively. 

 
d. NPDES Permit / DRBC Docket.  PADEP issued draft NPDES Permit No. 

PA0012726 for the project discharge on June 23, 2014, which includes final effluent limitations 
for the project discharge to surface waters classified by the PADEP as cold water and migratory 
fishery (CWF, MF).  The IWTP is hydraulically designed to treat up to 0.20 mgd; however, 
effluent limits in the NPDES permit are based on a discharge rate of 0.10 mgd.  The following 
average monthly effluent limits are among those listed in the NPDES permit that meet or are 
more stringent than the effluent requirements of the DRBC. 

 
EFFLUENT TABLE A-1:  DRBC Parameters Included in NPDES permit for the 
IWTP effluent at Internal Monitoring Point No. 010 

INTERNAL MONITORING POINT NO. 010 
PARAMETER LIMIT MONITORING 

pH (Standard Units) 6 to 9 at all times As required by NPDES permit 

Total Suspended Solids 
(TSS) 

218 lbs/day (average monthly) 
413 lbs/day (maximum daily) 
See EFFLUENT TABLE A-2 below 

As required by NPDES permit 

Total Dissolved Solids 
(TDS) See EFFLUENT TABLE A-2 below As required by NPDES permit 



4 D-2005-001-4 (Sapa Extrusions – Industrial Wastewater Treatment Plant) 
 
 

The following average monthly effluent limits and monitoring requirements for 
IMP No. 010 are required by the DRBC and are not included in the NPDES permit. 

 
EFFLUENT TABLE A-2:  DRBC Requirements Not Included in NPDES permit 
for the IWTP Effluent at Internal Monitoring Point No. 010 

INTERNAL MONITORING POINT NO. 010 
PARAMETER LIMIT MONITORING 

Total Dissolved Solids * 2,000 mg/l (daily maximum) Monthly 

Total Suspended Solids (TSS)** 50 mg/l 
85% minimum removal Monthly 

BOD (5-Day at 20o C) Monitor & Report*** Quarterly 
Ammonia-Nitrogen   Monitor & Report*** Quarterly 
Fecal Coliform  Monitor & Report*** Quarterly 

* The draft NPDES permit includes a maximum daily TDS effluent limit of 4,000 
mg/l; however this docket limits the discharge to a maximum daily effluent 
concentration of 2,000 mg/l.  See the FINDINGS section and DECISION 
Condition II.p. 
** The draft NPDES permit includes an average monthly load limit of 218 lbs/day 
and a maximum daily load limit of 413 lbs/day; this docket also limits the 
discharge to an average monthly effluent concentration of 50 mg/l and a minimum 
85 % removal.  See FINDINGS section & DECISION Condition II.s. 
***See DECISION Condition II.t. 
 

The following average monthly effluent monitoring for Outfall No. 002 is 
required by the DRBC and is not included in the NPDES permit. 
 

EFFLUENT TABLE A-3:  DRBC Parameters Not Included in NPDES permit for 
Outfall No. 002 

Outfall 002 
PARAMETER LIMIT MONITORING 

Total Suspended Solids* Monitor & Report* Monthly 
* See DECISION Condition II.s. 

 
 

B.  FINDINGS 
 

The purpose of this docket is to renew the approval of the docket holder’s existing 0.20 
mgd IWTP.  There are no modifications to the existing IWTP proposed.   

 

Total Suspended Solids (TSS)  

 
The project IWTP was originally approved by the DRBC via Docket No. D-2005-001-1 

on March 16, 2005, which included effluent limits for TSS.  The docket included PADEP’s 
NPDES permit effluent average monthly and maximum daily load limits in pounds per day 
(lbs/day) at Internal Monitoring Point (IMP) No. 010 (formerly Outfall No. 010).  In addition to 
the NPDES effluent load limits, Docket No. D-2005-001-1 included TSS effluent limits of 30 



5 D-2005-001-4 (Sapa Extrusions – Industrial Wastewater Treatment Plant) 
 
 
mg/l (average monthly) and 45 mg/l (average weekly), along with a TSS removal rate 
requirement of 85%.  Docket Nos. D-2005-001-2 and D-2005-001-3, approved on May 10, 2006 
and December 12, 2007, respectively, continued these TSS concentration (mg/l) and percent 
removal requirements. 

 
During the review of the Application, the docket holder submitted IWTP effluent data 

from 2009 – 2013 that indicates two (2) exceedences of DRBC’s 30 mg/l (average monthly) and 
two (2) exceedences of 45 mg/l (average weekly) effluent limits at IMP No. 010.  The docket 
holder indicated that percent removal for TSS was not monitored. 

 
Section 3.10.4.D.1.a. of the DRBC Water Quality Regulations (WQR) include a basin-

wide effluent limit for TSS of 30 mg/l as a 30-day average and 45-mg/l as a 7-day average. 
Section 3.10.4 D. 1. a. 2) allows for IWTPs discharging TSS concentrations greater than the 30 
mg/l (30-day avg) and 45 mg/l (7-day avg) to discharge up to 100 mg/l if the IWTP also meets 
85% removal rate.   